MAHARASHTRA AUTHORITY FOR ADVANCE RULING

GST Bhavan, Room No.107, 1st floor, B-Wing, Old Building, Mazgaon, Mumbai — 400010.

(Constituted under Section 96 of the Maharashtra Goods and Services Tax Act, 2017)

BEFORE THE BENCH OF

(1) Shri. Rajiv Magoo, Joint Commissioner of Central Tax, (Member)
(2) Shri. T. R. Ramnani, Joint Commissioner of State Tax, (Member)

GSTIN Number, if any/ User-id

27AAACR2831H1ZK

ARN Number

AD271119008609W

Legal Name of Applicant

M/s.Rashtriya Chemicals and Fertilizers Limited

Registered Address/Address provided
while obtaining user id

RCF Office Complex Priyadarshini 9th floor Eastern Express
Highway ,Sion Maharashtra Mumbai 400022

Details of application

GST-ARA, Application No. 67 Dated 27.11.2019

Concerned officer

Division-1, Commissionerate-Mumbai-East

Nature of activity(s) (proposed/present) in respect of which advance ruling sought

A Category

Factory/Manufacturing

B Description (in brief)

The Applicant is engaged in business of manufacture and
sale of fertilizers and industrial chemicals to customers.

Issue/s on which advance ruling
required

(i) Applicability of a notification issued under the provisions
of this Act

"__,_Questiqg(s} on which advance ruling
s réduive ™y,

As reproduced in para 01 of the Proceedings below.

PROCEEDINGS

[Under Section 9’8 of the Central Goods and Services Tax Act, 2017 and the Maharashtra Goods and Services

Tax Act, 2017)

" ' The present application has been filed under Section 97 of the Central Goods and Services Tax Act,

2017 and the Maharashtra Goods and Services Tax Act, 2017 [hereinafter referred to as “the CGST Act and

MGST Act” respectively ] by M/s. Rashtriya Chemicals and Fertilizers Limited  the applicant, seeking an

advance ruling in respect of the following questions.

1. Whether “Treated Water" obtained from STP (classifiable under Chapter 2201) will be eligible for

exemption from GST by virtue of S.

No. 99 of the Exemption Notification No. 02/2017- Integrated Tax

(Rate) dated 28 June 2017 (as amended) as "Water (other than aerated, mineral, purified, distilled,

medical, ionic, battery, de-mineralized and water sold in sealed container]"? or

2. Whether "Treated Water" obtained from STP [classifiable under Chapter 2201] is taxable at 18% by

virtue of SI. No. 24 of Schedule - Ill of Notification No. 01/2017- Integrated Tax (Rate) dated 28th June 2017

Page 1 of 27



(as amended) as "Waters, including natural or artificial mineral waters and aerated waters, not containing
added sugar or other sweetening matter nor flavoured (other than Drinking water packed in 20 liters
bottles]"?

At the outset, we would like to make it clear that the provisions of both the CGST Act and the MGST
Act are the same except for certain provisions. Therefore, unless a mention is specifically made to any
dissimilar provisions, a reference to the CGST Act would also mean a reference to the same provision under
the MGST Act. Further to the earlier, henceforth for the purposes of this Advance Ruling, the expression ‘GST

Act’ would mean CGST Act and MGST Act.

2. FACTS AND CONTENTION — AS PER THE APPLICANT

The submissions, as reproduced verbatim, could be seen thus-

A. Statement of relevant facts having a bearing on the question (s) raised

1. RCF is engaged in the business of manufacture and sale of fertilizers and industrial chemicals to
customers. RCF has two manufacturing plants located in Maharashtra — one at Trombay and the other

at Thal. RCF has warehouses/ distribution network across various states in India.

2. RCF has been successfully operating one STP at its Trombay premises since January 2000. This plant uses

requfrement%a Trombay unit. The balance process water requirement is being met by Municipal
-"C?:porat:‘qﬁwf reater Mumbai (‘MCGM’).
,\Qgﬁjm’géz_ p a New Sewage Treatment Plant and it became operational on 10" September 2019 (here-
_M}erred to as ‘New STP’) with an objective of becoming self-dependent in meeting daily process

water requirements of Trombay unit. RCF has entered into an MOU with BPCL for supply of treated water

which is suitable for use in industry. The surplus treated water from the new STP is being supplied to BPCL

as per the terms and conditions of MOU as under:

= The new STP shall be named as “RCF-BPCL Sewage Treatment Plant” and shall be displayed at the site.

= RCF shall commit to supply pre-agreed quantum of treated water from the said STP to BPCL through
the pipeline on daily basis for the period of 15 years commencing from the date of commissioning of
plant.

= Quality of treated water shall be in accordance with the parameters as stated in Annexure-Il of MOU.

RCF shall make best efforts to maintain the treated water quality as per / better than that specified at

Page 2 of 27



Annexure-1l of MOU.
RCF is under obligation to provide daily analysis report of the treated water.

In case, STP is unable to generate treated water at design capacity due to reasons beyond the control
of RCF, the Company shall commit to supply treated water to BPCL on pro-rata basis, till the production

level reaches its designed capacity.

In case RCF is capable of supplying more than the pre-agreed quantum of water from the STP, the

same shall be received by BPCL based on their requirement.

4. The process followed by the Applicant for generation of treated water from sewage water is given below:

Sewage is received in a receiving chamber;

From receiving chamber, the said sewage is passed through screen chamber. The screen chamber has

auto operated fine bar screens. These screens remove suspended particles above a particular size;

After screening, sewage passes through the grit separation units where inorganic grit having higher

specific gravity is removed from the sewage;

De-gritted sewage then flows to Raw Waste Water Channel containing Parshall flume for flow

measurement;

The-’ffzi after grit separation units is led to Nutrient removal sections for removal of Nitrogen and

“PEpsphorous called pre-anoxic tank;

&;\)"MS“‘E'_/I

“SS=====""Trom this stage treated sewage flows to Aeration section. The aeration tank is designed with diffused

aeration system,

The aerobic tank is provided for reduction of Biological Oxygen Demand (“BOD”) and Chemical

Oxygen Demand (“COD”) and Ammonical nitrogen from raw sewage.

The aerobic treatment is a biological process that uses oxygen to break down organic matter and
remove other pollutants like nitrogen and phosphorus. It converts the organic matter into carbon
dioxide and new biomass. The forced air from an air blower is mixed with the waste water where the

aerobic bacteria feed on the waste in the water and aerobic treatment takes place,
MBR process comprises of a suspended growth biological reactor integrated with a membrane based
solids/liquid separation system. Membranes are immersed in an aerated tank, in direct contact with

Page 3 of 27



mixed liquor. The reactor is housed in a tank having membrane cassettes, a permeate collection

system, recirculation pumps, compressed air and membrane cleaning systems;

= The permeate (i.e. the good water) from the MBR is fed to the R.O. membranes using high pressure
pumps. The basic purpose of R.O. system is to reduce the dissolved solids present in water. The
Reverse Osmosis system consist of auxiliary systems such as Maintenance Cleaning (MC) ond
Cleaning in Place (CIP) Systems and continuous Inlet online dosing of SMBS (Sodium Meta bi sulphite)
& Antiscalant. The complete system shall be automated to the maximum possible extent and will be

operated through PLC.
= Then water is then passed through the degasser unit to remove dissolved Carbon Dioxide.

= The treated water (15 MLD) from the R.O. trains shall be treated for pH adjustment and then shall be
flows to Final Storage Tank (FST) for pumping and distribution. This tank is made up of concrete
where chlorine solution is added to prevent formation of algae and for disinfection.

A copy of the Sewage Treatment Plant Package having complete steps / sequence are followed for

treatment of sewage along with Screenshot is enclosed here-with as “Exhibit -2”

From the above process, it can be observed that the sewage water is converted into a treated water by

——
-

Sy ?r \rﬁ;{he sewage through various cdvanced process to make it suitable for industrial use and as per the

spec:frc quaffty parameter agreed between the parties.
&. In order to determine how a treated water does is different from normal drinking water, a comparative
statemert 6f quality of new STP treated water and MCGM drinking water is given below for ease of

refereac}/A certified copy of the same is also enclosed and marked as ‘Exh.-3”

*u qrﬂ‘ &
o Sr. Parameter New STP | MCGM
No treated water | drinking water
parameters
1 pH 6.8-7.2 7.1-7.3
2 Total Suspended Solids (TSS), ppm Nil 10-20
3 Total dissolved solids (TDS), ppm Max.25 80-120
4 Total Hardness as CaCO3,ppm Max.50 60-80
5 Chemical Oxygen Demand (COD), ppm Not traceable Not traceable
6 Biological oxygen Demand (BOD) ppm Not traceable Not traceable
7 Chlorides as Cl, ppm | Max.15 ) 15-30
8 Sulphates as 504, ppm Max.15 15:25
9 Silica as Si0O2, ppm <1 7-8
10 Oil and Grease, ppm Not traceable Not traceable
11 Ammonical Nitrogen as N, ppm Not traceable Not traceable

Page 4 of 27



6.

From the above parameter, it can be seen that while MCGM water can be used for drinking purposes as

well as for other purpose. However, the treated water can be used only for specified industrial use.

The broad process involved for treatment of sewage water is summarized below for ease of reference:

Steps Process involved

Step 1 | Receipt of sewage

Step 2 | Removal of suspended particles through screen chamber

Step 3 | Inorganic grit having higher specific gravity is removed from sewage

Step 4 | Remove floating and grit like impurities from sewage and increase the life of rotating
equipment

Step 5 | Removal of Nitrogen and Phosphorous called pre-anoxic tank

Step 6 | Biological process that uses oxygen to break down organic matter and remove other
pollutants like nitrogen and phosphorus

Step 7 | Converts the organic matter into carbon dioxide and new biomass

Step 8 | Air blower is mixed with the waste water where the aerobic bacteria feed on the waste in
the water

Step 9 | Membranes are immersed in an aerated tank, in direct contact with mixed liquor

Step 10 | R.O. system to reduce the dissolved solids present in water.

Step 11 | Removal of dissolved Carbon Dioxide

Step 12 | Water from the R.O. shall be treated for pH adjustment and then flows to Final Storage

Tank.

-

Ol

AN
Stat&ment containing the Applicant's interpretation of law and /or facts

A. Submission on admission / maintainability of Advance Ruling
Section 95(c) of the CGST Act states that an application for Advance Ruling can be made by an ‘applicant’.

The relevant extract of the definition of the term ‘applicant’ is given below:

S o
\\\;Erf RA ﬂmfggppﬁcant” means any person registered or desirous of obtaining registration under this Act

2

The Applicant submits that it is registered under GST law in Maharashtra having GSTIN
27AAACR2831H1ZK. Copy of GST registration certificate of the Applicant in the State of Maharashtra is
enclosed herewith as ‘Exhibit — 4°. Therefore, the Applicant submits that it is an eligible person to make an
application for Advance Ruling.
Sub Section 2 of Section 97 of the CGST Act prescribes the questions, which can be raised before the
Advance Ruling Authority, which specifically covers questions pertaining to applicability of notification
issued under the provisions of the GST Act. An extract of the relevant clause is as follows:

(2) The question on which the advance ruling is sought under this Act, shall be in respect of-

“(a) classification of any goods or services or both;

(b) Applicability of a notification issued under the provisions of this Act;

Page 5 of 27



(c) ... (d) ...

(e) Determination of the liability to pay tax on any goods or services or both;